
Docket No. 080121-WS 

Application to Increase Rates and Charges 
For a "Class A" Utility 

In 
Florida 

ATTACHMENT 17 TO AUF'S RESPONSE TO 
STAFF DEFICIENCY LETTER 

Tab 17 AUF Wastewater Capacity Analysis Reports 
Tab  28 Documentation to Support the Required Fire Flows 
Tab  28 F-3 Water Treatment Data 
Tab  35 Chemical Analysis required for Jungle Den 
Tab 36 Sanitary Surveys or  Wastewater Inspection Reports for jasmine Lakes and Wootens S 
Tab 37 Permits for Tomoka View/Twin Rivers and Gibsonia Systems 
Lake Osborne Monthly Operating Reports for 2006, Signed Copies 

Aqua Utilities Florida, Inc. 

DOCUMENT NUfl@FR-CA'F 

0 6 2 8 4  JUL21 g 

FPSC-COMMISSION CLERK 



Rule 25-30.431(3), F.A.C., requires, as part of an application filed pursuant to Rule 25-30.437, 
F.A.C., the Utility to submit its most recent wastewater capacity analysis report, if any, filed with 
DEP. Based on the capacities reflected on MFR Schedule F-6 for AUF's respective wastewater 
systems, it appears that the Utility would have been required to file eithex an initial or updated capacity 
aualysk q o r t s  for some of its wastewater systems, pursuant to Rule 62-600.405, F.A.C. 

17. AUF did not submit any wastewata capacity analysis reports. 



Capacity Analysis Report 

FOR 

ARREDONDO FARMS 
WASTEWATER TREATMENT FACILITY 

Located in Alachua County 

DOMESTIC WASTEWATER FACILITY PERMIT NO. FLAOI 1315 
ISSUE DATE: JANUARY 27,2003 

EXPIRATION DATE: JANUARY 26,2008 

PREPARED BY: 

AQUA UTILITIES FLORIDA INCORPORATED 
1100 Thomas Avenue 

Leesburg, Florida 34748 

January 2008 



F-. CERTIFICATIONS 

Permittee: 

John M. Lihvarcik 
President and COO 
Aqua Utilities Florida Incorporated 
11 00 Thomas Avenue 
Leesbug, Florida 34748 
(352)435-4028 

I certify that I have reviewd this 
recommendations and s c h e q t r l e a u d  in this report. 

rt and am fully aware and intend to comply with 

Engineer: 
Tc 

Edward J. Pellenz, P.E. 
Operations Manager 
Aqua Utilities Florida Incorporated 
11 00 Thomas Avenue 
Leesburg, Florida 32748 
(352)435-4033 

I certify that the information contained in this report is true and correct to the best of my 
knowledge, that the report was prepared in accordance with sound engineering principles, 
and that I have discussed the recommendations and schedules with the Permittee or the 
Permittee's delegated representative and the Lead Operator and agree that if the 
recommended schedules for corrective action are met, the facilities, when properly 
operated and maintained, will comply with all applicable statutes of the State of Florida and 
rules of the Department, and will discharge effluent that complies with the limitations 
specified in the permit. 

State of Florida 



CERTIFICATIONS 
(Continued) 

Lead Operator 

Paul D. Thompson 
Aqua Utilities Florida Incorporated 
930 South S.R. 19, Suite #3 
Palatka, Florida 32177 
(386)329-1122 

I certi i  that I have reviewed this report and am fully aware of the recommendations and 
schedules included in this report. 

Da e + b L  Paul D. Thompson 
Certification No. A4894 



Aqua Utilitis Florida Incorporated 
Arredondo Fa" WWTF 

Copaci@ Analysis Report 

A. Introduction 
Aqua Utilities Florida Incorporated (AQUA) owns and operates the Arredondo Farms 
Wastewater Treatment Facility WWTF) located in Alachua County. This Capacity Analysis 
Report (CAR) is being submitted pursuant to Rule 62-600.405, Florida Administrative Code 
(F.A.C.) for renewal of the facility's Domestic Wastewater Facility Permit. This report was 
prepared in accordance with the Florida Department of Environmental Protection (FDEP) 
publication entitled: "Guidelines for Preparation of Capacity Analysis Reports", dated July 
1992, and covers the period from July 2004 to present, the time frame since AQUA acquired 
Arredondo Farms from Florida Water Services Corporation. 

The Arredondo Farms wastewater service area is located in Section 28, Township 10 South, 
Range 19 East, in Alachua County, Florida, as shown on Figure 1-1. The service area has 
remained the same since the submittal of the last renewal application and is approximately 
65 acres in size. The service area is residential and is comprised of single family mobile 
homes. The service area consists of approximately 380 residential connections and is at 
built-out. However, the mobile home park is making an effort to remove old vacant trailers 
and replace them with new occupied trailers. There are no plans to expand the service 
area. 

B. Plant Capacity and Description 

The Arredondo Farms WWTF has a rated capacity of 0.060 mgd, annual average daily flow, 
and is operated as a conventional activated sludge facility. The operation of the plant is 
authorized under FDEP Domestic Wastewater Facility Permit No. FLAOl1315, which was 
issued on January 27.2003 and expires on January 26,2008. 

The treatment process for the plant includes aeration, clarification, disinfection, and sludge 
thickening via digester. The effluent is discharged to two evaporationlpercolation ponds 
located at the plant site. 

C. Treatment Process 

+ 

Wastewater generated within the Arredondo Farms service area is conveyed to the master 
lift station located at the plant site. The wastewater is pumped from the lift station to Aeration 
Tank No. 1 where it is discharged for treatment. There are six aeration tanks which are 
hydrostatically connected. The mixed liquor suspended solids (MLSS) in each aeration tank 
is aerated with course diffused air. The MLSS is then conveyed from Aeration Tank No. 6 to 
the clarifiers. The clarifiers are equipped with a stilling well to promote solids settleability and 
a skimmer and baffle to control the scum. The scum is air-lifted to the Aeration Tank No.5 
and No. 6. The settled sludge is either air-lied to Aeration Tank No. 1 or wasted and 
airlifted to the digester. During decanting, the supernatant is pumped to Aeration Tank No. 
1. From the clarifiers, the clarified effluent flows by gravity to the chlorine contact tank. 
Sodium hypochlorite is used to disinfect the effluent and is applied at the influent pipe to the 
chlorine contact tank. The disinfected effluent flows by gravity from the chlorine contact tank 
to the onsite evaporatiodpercolation ponds for reuse. 

D. Plant Capacities 

The permitted Capacity of this treatment is 0.060 MGD Annual Average Daily Flow (AADF). 
Currently the AADF is 0.052 MGD, the three month average dailyflow is 0.052 MGD and the 
monthly average daily flow is 0.052 MGD. Flow histoly is presented in Table CAR-I and is 
shown graphically on Figure CAR-I. 

P 



Aqua U5ities Flaridrr Incorporated +I Arredondo Fmms WWTF 
Capaciq Analysk Report 

CHAPTER VI1 - PROBLEMS. DEFICIENCIES AND CORRECTIVE ACTIONS 

A. Problems 

The physical condition of the treatment plant and effluent reuse system was 
presented in the OMPR. Overall, the plant is in satisfactoly mechanical and 
operating condition, however capacity is an issue. 

B. Deficiencies 

There are currently no deficiencies regarding plant performance. As indicated in 
OMPR. the plant has been able to meet the required effluent limits. 

An engineering evaluation should be preformed to determine what mechanical 
changes such as an aerated surge tank, additional aeration capacity, and/or 
coagulant aid for TSS control should be added for this system to continue to perform 
to standards. 

C. Corrective Actions 

The engineering evaluation can be submitted to DEP for approval within 6-months of 
permit issuance. 

If DEP approves of the above engineering evaluation. within 6-months of approval a 
permit modification will be submitted to implement the changes recommended by the 
engineering evaluation. 





1 



UPDATED CAPACITY 
ANALYSIS REPORT 

CHULUOTA 
WASTEWATER TREATMENT FACILITY 

PREPARED FOR: 
AQUA UTILITIES FLORIDA, INC. 

P.O. BOX 490310 
LEESBURG, FL 34749 

(352) 787-0980 

PREPARED BY: 
BOYD ENVIRONMENTAL ENGINEERING, INC. 

1349 INTERNATIONAL PARKWAY SOUTH 
SUITE 2401 

LAKE hlARY, FL 32746 
(407) 936-1257 
C.O.A. #6444 

SEPTEMBER 2007 



Certifications 

Permittee 

I 9 f q l y  aware and intend to comply with the recommendations and schedules included 
i\ 

' ~ ~ ~ ~ ,  
Jo M. Lihvaycik 

I Cliief Operating Officer 
-/qua Utilities Florida, Inc. 
P.O. Box 4903 I O  
Leesburg, Florida 34749 
352-787-0980 

Professional Engineer 
The information contained in this report is true and correct to the best of my knowledge. 
The report was prepared in accordance with sound engineering principles, and I discussed 
the recosmendations and schedules with the permittee. 

J d e s  C. Boyd, P.E. (P.E. No. 35480) 
Boyd Environmental Engineering, Inc 
1349 International Parkway South 
Suite 2401 
Lake Mary, FL 32746 
407-936-1 257 
COA No. 6444 



h 

UPDATED CAPACITY ANALYSIS REPORT 
FOR 

CHULUOTA 
WASTEWATER TREATMENT FACILITY 

TABLE OF CONTENTS 

PAGE - CHAPTER 
I. INTRODUCTION.. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1 

Brief Description - Treatment & Disposal Facilities. 1 
.......................... Wastewater Treatment. a 

Residuals Management a 
Flow Measurement a 

MADF, T m D F  and AADF.. 9 
Seasonal Variations in Flow .................... 9 
Updated Flow and Loading Information... . . . . . . . .  9 

111. FUTURE CONDITIONS 17 
Historic and Projected Wastewater Connections. 17 

Restricted Access Sprayfield.. . . . . . . . . . . . . . . . . .  8 
. . . . . . . . . . . . . . . . . . . . . . . . . . .  

............................... 
11. EXISTING CONDITIONS ................................. 9 

......................... 

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  

Historic and Projected Flows.. . . . . . . . . . . . . . . . .  19 
IV. SUMMARY AND CONCLUSIONS. 22 . . . . . . . . . . . . . . . . . . . . . . . . . . .  

LIST OF FIGURES PAGE 

Figure 1-1 - Service Area and Plant Location . . . . . . . . . . .  2 
- 

Figure 1-2 - Process Flow Diagram” . . . . . . . . . . . . . . . . . . . .  3 

Figure 1-3 - Plant Site Plan. 4 .......................... 
Figure 1-4 - Existing Sprayfield Location Map . . . . . . . . . .  5 
Figure 1-5 - Existing Sprayfield Site Plan . . . . . . . . . . . . .  6 
Figure 11-1 - Monthly Average Daily Flow . . . . . . . . . . . . . . .  10 
Figure 11-2 - Three-Month Average Daily Flow . . . . . . . . . . .  11 
Figure 11-3 - Annual Average Daily Flow . . . . . . . . . . . . . . . .  .12 
Figure 111-1 - Flow Projections 21 ......................... 

i 



UPDATED CAPACITY ANALYSIS REPORT 
FOR 

CHULUOTA 
WASTEWATER TREATMENT FACILITY 

TABLE OF CONTENTS (CONTINUED) 

LIST OF TABLES - PAGE 

Table 1-1 - Major Unit Processes and Capacities....... 7 
Table 11-1 - Seasonal Flow Variations..-..........--.. .13 
Table 11-2 - Summary of Key Process Parameters........ 15 
Table 111-1 - Population and Flow Projections.......... 20 

APPENDICES 
Appendix A - Table A - 1 ,  Flow Summary ( 1 9 9 7  - 2006) 

P 

ii 



-. 

CHAPTER 1 - INTRODUCTION 
The Chuluota Wastewater Treatment Facility (“WWTF) is authorized to opcrate under 
the Florida Department of Environmental Protection (“FDEP”) wastewater permit No. 
FLAOI 1076. This pennit was issued March 17,2003 and expires on March I O ,  2008.. The 
purpose of this report is to satisfy the requirements of Rule 62-600.405(5)(a), which 
requires the submittal of an IJpdated Capacity Analysis Report at the time of permit 
renewal. 

The WWTF is located in Seminole County, Florida, within the community of Chuluota. 
The WWTF permittee is Aqua Utilities Florida, Inc. (AQUA”). A map depicting the 
facility location and surrounding service area is included as Figure I- 1. The senrice area 
is predominately residential in nature. As of December 31, 2006, there were 594 active 
wastewater connections within the service area. 

Brief Descrintion of Treatment and Disposal Facilities 
The Chuluota WWTF consists of an extended aeration treatment plant and a remote 
[...]
Sections 8, C alid D of this chapter have been up-dated to iihclude flow data along with influent 
loading and etiluent quality data for the year 2001 

A. Permit ted Capacit ies . .  

, .  

The Holiday Haven W F  is presently operated under FDEP Domes 
Facility Permit FlA010655. which was issued on August 7, 
5, 2006. A copy of this permit is included in Appetdix A. Plant c 
changed since the submittal of the last CAR update in Febru 
0.025 mgd. 

Monthly Average Daily Flows, Three-Month Average Dai 
Annual Average Daily Flows 

Plant flow is measured by a Parshall flume primary device, whi 
discharge pipe from the chlorine contact tank. A totalizer an 
provided to record daily flows. A propeller meter is also provided 
main to measure all flow pumped to the sprayfield site. -' 

percolation pond is calculated and is the difference behveen 
sprayfield meters. Since the submittal of the last CAR U 
problems continued to persist.i During 2001, both the Parsh 
meters were recalibrated on several occasions. During the mo 
August when all flow was disposed of at the sprayfield, the m 
been similar; however, were different when compared. In March 
ineter was strapped lo the plant effluent pipe to measure plant flow. 
measurements and sprayfield flow ineasurements were simil 
tliat the totalizer for the Parshall flume had malfunctioned 
totalizer was installed in.April and plant f l o w s ~ a i J i ~ e ~ ~ ~ ~ s - ~ t j  

Table 2-1 has been updated to include average daily flow 
daily flow (3MADF). and 12-month average daily flow (1 
2001 and covers the recent 10 years of 1992 through 2001. 
ineasuring problems during year 2001, the average daily fl 
were adjusted for the months of, September through December. Prior to 
sprayfield flows were used for plant flows since all flow was disposed of at'th 
during this time frame and the sprayfield ineter appeared to be inore accu 
flows are also shown graphically on Figure 2-1. 
the service area reaches buildout. 

B. 

Because.'of.;the- 

Flows a 

C. Seasonal  Variat ions in Flow 

The maxinium three-month average daily flow (M3MADF), the AADF and tl' 
M3MADFIAADF factor for the past 10 years are denoted in  table^ 2:l.:. T 
M3MADFIAADF factors ranged from a low of 1.15 to a high of $%j during this time 
frame. Based on the factors, plant flows appear to be seasongl; however, peaks 

2 



Florida Water Services Corporation 
Holiday Haven WWTF Capacity Analysis Reporf Update 

Table 2-1 
Holiday Haven W T F  Flows (Years 1992-2001) 

3 



. .  
. .  

Florida Wafer  Services  Corporation 

Table 2-1 
Holiday Haven W T F  Flows (Years 1992-2001) 

(Continued) 

4 



Florida Water Services Corporation 
Holidav Haven WWTF Cmacitv Analvsis Report Update 

P 

Table 2-1 
Holiday Haven WWTF Flows (Years 1992-2001) 

(Continued)  

5 



Florida Water Services Corporation 
l iol iday Haven WWTF Capacity Analysis Report Update 

Table 2-1 
Holiday Haven W T F  Flows (Years 1992-2001) 

(Continued) 

. ~ .  .I . ., 
. .  . . .. 

. .  
, . . '  

, . ,. 
.: .. , . i ' 1 Denotes M3MADF arid AADF for endl  year. , . .  

Nntes: 
1. ADF flows represent meleted plan1 flows (Parshall flume). ADF flows indicated i 

metet-ed sprayfield flows. ADF flows for the months of September through 
adjusted due to flow measuring inaccuracies and differ from those reported on th 
these months, 400,000 gallons was subtracted from the total gallons for each m 



,- 

UPDATED CAPACITY ANALYSIS REPORT 

For 

JASMINE LAKES SUBDNlSlON 
WASTEWATER TREATMENT PLANT 

PASCO COUNTY, FLORIDA 

FDEP Permit No. FLA 012768 
(Expires October 3,2005) 

April 2005 

Prepared By: 
Andreyev Engineering, Inc. 

561 Fieldcrest Drive 
Lady Lake, Florida 32162 

Prepared For: 
Aqua Utilities Florida, Inc. 

6960 Professional Parkway East - Suite 400 
Sarasota Florida, 34240 



I 

F 
~. TABLE OF CONTENTS 

I 
CERTIFICATIONS ..................................................................................... ..i 

1. INTRODUCTION ...................................................................................... II 

2. EXISTING CONDITION .............................................................................. I 
Permitted Capacities ................................................................................... 3 
Averaged Flow Data .................................................................................... 3 
Seasonal vanations in Flow ....................................................................... ..3 
Updated Flow and Loading Information ......................................................... 5 

3. FUTURE CONDlflONS ............................................................................. 5 

Flow Projections ........................................................................................ 6 

4. SUMMARY 81 CONCLUSIONS 
Time Required for 3-Month Average Daily Flow to Reach Permitted Capaci ty.... 7 
Recommendations for Expansion .............................................................. ..7 
Expansion Schedules ................................................................................. 7 

._ 

. .  

. .  Population Projections.. ............................................................................. 5 

- LIST OF TABLES 

TABLE q :  Jasmine Lakes WWTP Flow Data Summary .................................... 4 

LIST OF FIGURES 

FIGURE 1: Jasmine Lakes WWTP Service Area and Site Location Map ............. 2 

i 



.- 

i 
Permitee: 

CERTlFlCATlONS 

Name: 
AddreSS: 

Contact Person: 
Title: 
Phone Number: 

Aqua Utilities Florida, Inc. 
6960 Professional Parkway East, Suite 400 
Sarasota, Florida, 34668 

Glenn Labrecque 
Vice President 
(941) 907- 7400 

Statement by Permitee Reaardina Awareness of the Information Contahed in This 
Reiport and Intent to ComDlv with Stated Recommendations. 

The above named permitee is fully aware of the information contained in this report and 
intends to comply with the recommendations and sfiedules included in the report. 

Date 

Statement bv Permitee Rwardina the Collection Svstem and Service Area 
The collection system serving the plant described above in this report receives only domestic 

wastewater. Additionally, there are no plans a - 
Professional Engineer Preoarina This Rem& 

Name: Raymond W. Jones, P.E. 
Firm Name: Andreyev Engineering, Inc. 
Address: 4055 St. John's Parkway 

Title: Vice President 
Phone Number: (407) 330-7763 

Sanford, FL 32771 

Statement bv Professional Enqineer 
The information contained in this report is true and correct to the best of my knowledge, the 
report was prepared in accordance with sound engineering principles, and I have discussed 
the recommendations and schedules with the permitee or the permitee' delegated 
recresentative. 2 

ii 



- 
- 1. INTRODUCTION 

I 
This facility's current FDEP Operation Permit No. FLAO12768 will expire October 3,2005. 

The service m a  for the Jasmine Lakes WWTF is located in Port Richey, Pasco County, 
Florida as shown on Figure 1-1. The service area is residential consisting of 1,600 single 
family homes. The oommunity is considered built-out with no current building being conducted 
or planned. 

Jasmine Lakes Wastewater Treatment Facility (WWTF) is estimated to be approximately 40 
years old. The existing treatment plant is a 0.370 MGD permitted capacity, extended aeration, 
Type 111 facility, designed and approved for secondary treatment, basic disinfection, and 
effluent discharge to a rapid rate restricted public access, land application system (four 
percolationlevaporation ponds) permitted to receive 0.308 MGD of treated effluent (AADF 
basis). 

Design parameters include a concentration limit of 20 mg/L for CBODs and TSS in final plant 
effluent at flows of 0.308 MGD (12MADF basis: the land application system design flow 
capacity). The facility consists of five (5) lift stations flowing to two (2) Master lift stations 
(equipped with audible and visual alarms and two pump run time totalizers), a magnetic flow 
meter linked to an automatic flow proportioned sampler, one (1) 160,000 flow attenuation surge 
tank, three (3) 100,000 gallon circular concrete aeration basins, two (2) 38,000 gallon 
secondary clarifiers with 507 square feet of treatment area each, one (1) 18,400 gallon 
serpentine chlorine contact chamber, a v-notch weir and effluent flow monitoring device with 
circular chart recorder, a flow proportional automatic sampler and four (4) rapid rate percolation 
ponds (total bottom area of 6.1 5 acres and a design hydraulic loading rate of 15.4 inches per 
week). The facility solids handling flow train includes two (2) aerobic digesters 40,000 & 
43,000 respectively a rapid drain solids dewatering tank (permanently out of service) and an 
aerated 14,000 thickened sludge holding tank. Two (2) 50 horsepower Hoffman blowers are 
providing aeration to the flow surge tank, aeration and digestion areas of the facility. 

Residuals are removed by a licensed sludge hauler (Arthur H. Price Jr. Septic Tank Service) 
for treatment and disposal at the permitted Shady Hills Residuals Management Facility 
operated by Pasm County. 

The last Capacity Analysis Report submitted to FDEP was prepared by Edward G. Coppock 
P.E., of H20 Utility Services, Inc., in April 2000. 

2. EVALUATION OF EXISTING CONDITIONS 

The following analysis was derived using facility DMR Monthly ADF data, and from Andreyev 
Engineering, Inc. (AH) calculations derived from DMR Influent Monthly ADF data (for those 
cases where the facility miscalculatedlestimated Annual ADF on facility DMRs reported to 
FDEP). Influent Annual ADF reported on DMRs was incorrect for the months of January and 
March of 2003, and was incorrect for the calculated 3-Month ADF (3MADF) for January, 

I 
f i  

,-- 
1 



A &gdiFEng, 
Inc. - Jasmine Lakes 

Sewice Wastewater Area FIGURE 1-1 

& Plant Location 



September and October of 2003, and April and November of 2004. Table 1 presents Monthly 
ADF (as reported on DMR), corrected (calculated) AADF and 3MADF, and the 3MADFlAADF 
Ratio used in this capacity analysis. The evaluation took into consideration the facility flows 
over the entire evaluation period (January 2002 - December 2004) and hurricane flows in 
September 2004. Facility flows in September 2004 are considered to be extremely 
uncharacteristic to normal storm events. Therefore, threemonth average and annual average 
flow data calculated using the September 2004 humcane storm period are not considered 
representative for use in projecting future (normal) seasonal flow variations. 

Consistent with DMR reporting, the attached Table 1 presents intluent flow values obtained 
from the intluent flow meter (magnetic flow meter) located upstream to the aerated attenuation 
surge tank. The influent flow meter is identified in the current facility permit as Monitoring 
Station Site Number FLW-OI . 

CURRENT PERMITTED CAPACITY: 
The current permitted treatment capacity is 0.370 MGD (3MADF Basis) 

MONTHLY AVERAGE DAILY INFLUENT FLOWS: 
1) 

2) 
3)  

J 

The Monthly ADF varied between 0.146 - 0.405 MGD (Hurricane Storm Event) over the 
period 111102 through 12/31/04. 
The average Monthly ADF was 0.237 MGD over the period 1/1/02 - 12/31/04. 
The average Monthly ADF for 2004 (0.249 MGD) was lower than the average Monthly 
ADF for 2003 (0.278 MGD). The peak Monthly ADF of 0.050 MGD occurred in 
September 2004 (hurricane storm event period). Prior to the 2004 hurricane storm 
period, the peak monthly flows occurred in August 2004 (0.292 MGD). 

P 
I 

THREEMONTH AVERAGE DAILY INFLUENT FLO WS: 
1) The 3-MADF varied between 0.151 - 0.346 MGD over the period 1/1/02 through 12/31/04. 
2) 3-MADF was 0.239 MGD over period 6/1/04 - 08/30/04 (Pre Hurricane Storm Period). 

ANNUAL AVERAGE DAILY INFLUENT FLOWS: 
1) The AADF varied between 0.128 - 0.298 MGD over the period 1/1/02 through 12/31104. 
2) The average AADF over the period 1/1/02 - 12/31/04 was 0.217 MGD as calculated using 
DMR-reported Monthly ADF values. 

SEASONAL VARIATION IN FLOW: 
High seasonal maximum Monthly ADF for 2002 occurred over the period of October 2002 - 
December 2002, averaged between 0.216 MGD - 0.283 MGD. 
High seasonal maximum Monthly ADF for 2003 occurred over the period of June 2003 - 
November 2003, averaging between 0.285 MGD - 0.4 MGD. 
High seasonal maximum Monthly ADF for 2004 occurred in August 2004 (0.292 MGD) and 
September 2004 (0.405 MGD). However, September 2004 flows are thought to be attributed 
by an exceptional storm (hurricane) event. 

/- 

3 



4 



- 
Low Seasonal Monthly ADF over the 2002-2004 period were observed during the month of 
May 2002 ( 0.143 MGD), the month of December 2003 (0.204 MGD), and during the month Of 
January 2004 (0.195 MGD). 

UPDATED FLOWAND LOADING: 
The average monthly flow (ADF) was 0.237 MGD over the period 1/1/02 - 12/31/04. 

The average influent and effluent CBOD5 and TSS concentrations over the period January 
2002 through December 2004 are as follows: 
Influent CBOD5: 224 mglL 
Effluent CBOD5: 2.7 mg/L 
Influent TSS: 203.2 mg/L 
Effluent TSS: 3.7 mg/L 

The corresponding current facility removal rates are as follows: 
CBOD5: I(224-2.7)/224] x 100 = 98.79% 
TSS: [(203.2-3.7)1203.2] x 100 = 98.18% 

The current (=buildout) CBOD and TSS loading per person are as follows: 
Current Population = 1,600 units x 1.73 persons per unit = 2,768 persons 
Current Per Capita Usage = 237,000 GPD/2,768 persons = 85.62 gallondpersonslday 
CBOD Loadinglperson = [(224 mg1L x 8.34)/ 2,7681 = 0.67 lbslperson 
TSS Loadindperson = [(203.2 mglL x 8.34)l 2,7681 = 0.61 lbslperson 

Current facility Design Criteria is 20 mg/L CBOD in effluent at flow 0.370 MGD 
Current facility Design Criteria is 20 mg/L TSS in effluent at flow of 0.370 MGD 

Since the average f luent CBOD (2.7 mg/L) and TSS (3.7 mglL) @ 237,000 gpd ADF C 
CBOD (20 mg/L) and TSS (20 mg/L) @ 370,000 gpd 3MADF (Design Criteria), No Further 
Improvements Are Required At This Time. 

Considering this facility is currently builtat, the projected Flow, CBOD5 loading and TSS 
loading for the next ten years will continue to be less than that designed for the facility, per the 
Facility Preliminary Design values reported in the 2000 Operations Permit Application. 
Therefore, no further treatment process will be required in this 1 0-year planning period. 

I 

*" 

3. FUTURE CONDITIONS 

10-YEAR POPWLA 77ON PROJECTIONS: 

At the present time all of the 1,600 lots in this subdivision are occupied. This development is 
built-out, with no plans for expansion or addition connections. No increase in population is 
projected for this 10-year planning period. The average population is estimated at 1.73 
persons per dwelling unit, per 2000 U.S. Census data for Port Richey, Florida. This 

5 P 



F 
.. corresponds to retirement population. Given this assumption, the current population is as 

Current Population = Future Population = 1,600 units x 1.73 persons per unit = 2,768 

Since the service area is build-out, the future population will remain unchanged at 2,768. 

j follows: 

10-YEAR (BUILMUT) FLOW PROJECTIONS: 

Considering this facility is currently built-out, facility Flow is not expected to increase in this ten 
year planning period. Point repairs were performed on the service area collection system in 
2004 to address point source inflow and infiltration problems, and additional point repairs are 
planned for 2005 (as needed). Recent collection system rehabilitation activities are thought to 
be responsible for a reduction in facility flows: average influent Monthly ADF for 2004 (0.249 
MGD) was lower than the average Monthly ADF for 2003 (0.278 MGD). With the continued 
rehabilitation of the collection system and reduction of seasonal flows attributed to inflow and 
infiltration, the expected future average Monthly ADF will be closer to the average flows seen 
in 2002 (0.184 MGD), the time prior to significant collection system failure events and 
[...]
1,887 0.1 I I 0.166 
2,099 0.124 0.185 
2.31 I 0.136 0.204 
2,523 0.149 0.223 
2,735 0.162 0.243 
2.947 0.174 0.262 
3.159 0.187 0.281 
3,370 0.200 0.300 
3,582 0.213 0.3 1 9  
3,794 0.225 0.338 
4,006 0.238 0.357 
4,2 18 0.25 1 0.376 
4,430 0.263 0.395 
4,64 1 0.276 0.4 14 
4,853 0.289 0.433 
5,065 0.302 0.452 
5,277 0.3 14 0.471 

(Population IADF, mgd IADF, mgd 
2005 I 1,0401 0.0601 0.090 

P 



BACKWASH WATER RETURN ) 
lNFl ”p 

I 
I 

CLARIFIER 3 AERATION 3 SCREEN 

RAS r-- EQUALIZATION TANK 

AERATION 2 

t b b  - 
BACKWASH 

PUMPS 

RESIDUALS 
HAULED TO 

LAND APPLICATION 

*---------, TO PROPOSED 7-a- I PROPOSED PUBLIC ACCESS L------ 

REUSE lRRlGATlON I 

La-,’ PUMPS 



-0 0.120 
k! 
r' 0.100 
0 

F 

.h 

~ 

-Monthly 
-3-Ma ADF 
- 12-Mo ADF 

Figure 3: Summary of Seasonal Flows 

3 0.060 

0.040 

0.020 

0.000 

f i  s 

4 
cl 

I,. I_" 

0. I20 

0.100 
6 

E 
si. 0.080 

- 2000 

ii 

5 
3 0.060 
i? 

3 
3 

3 
~ v, 0.040 

0.020 

- I--- 

.h 



e 
$ 
3 
t? 
3 
m 
a4 
Y 
cp 

0.500 

0.450 

0.400 

0.350 

0.300 

0.250 

0.200 

0.150 

0.100 

0.050 

0.000 

~~ 

Figure 4: Flow Projections 

~ 

- Recorded Annual ADF 
Recorded 3-Mo ADF 
, - Projected Annual ADF 

-Projected 3-Mo ADF 
-WWTP Capacity . _  ~i 

. ~ 

00 0 
0 
0 0 

- \o 

0 
b o o  
O N  N N 

00 0 Pi 
Q\ 0 0 
Q\ 0 0 - p1 p1 hl 

00 0 hl d 
N r-4 N 

p1 

0 0 0 0 0 0 0 
N N N N hl hl N 

* W - - 



LEISURE LAKEWCOVERED BRIDGE 
WASTEWATER 

TREATMENT FACILITY 

CAPACITY ANALYSIS 
REPORT UPDATE 

PREPARED B Y  

FLORIDA WATER SERVICES CORPORATION 
ENVIRONMENTAL SERVICES DEPARTMENT 

P.O. BOX 609520 
ORLANDO, FLORIDA 32860-9520 

DECEMBER 2003 



CAPACITY ANALYSIS REPORT UPDATE 
FOR 

LEISURE LAKESKOVERED BRIDGE 
WASTEWATER TREATMENT FACILITY 

DOMESTIC WASTEWATER FACILITY PERMIT NO. FlA014388~001-DW3P 
ISSUE DATE: MAY 7,1999 

EXPIRATION DATE MAY 6,2004 

PREPARED BY: 
P 

FLONDA WATER SERVICES CORPOWTION 
ENVIRONMENTAL SERVICES 

P.O. BOX 609520 
ORLANDO, FLORIDA 32860-9520 

DECEMBER 2003 



p" 
t 

FL Dept Envi ran Protec Fax:239-332-6969 Jul 15 2008 l0:ddam PO03 

CERTIFICATIONS 

Permittee: 

Craig J. Anderson 
Vice President, Environmental Services 
Florida Water Services Corporation 
P.O. Box 609520 
Orlando, Florida 32860-9520 
(407) 59fM199 ' 

I certiti, that I have reviewed this report and am fully aware of and intend to comply with 
the recommendations and schedules included in this report. 

1-7- oy 
Date 

Engineer: 

Sandra J. Joiner, P.E. 
Senior P r o w  Engineer 
Florida Water Services Corporation 
P.O. Box 609520 
Orlando, Florida 32860-9520 
(407) 5984126 

!, 

P 

I certify that the information contained in this report is true and correct to the best of my 
knowledge, that the report was prepared in accordance with sound engineering 
principles, and that I have discussed the recommendations and schedules with the 
Permittee or ine Permitiee's delegated representative. 

Sandra J. Joiner, P.E. 
Registered Engineer NO. 45265 
State of Florida 



TABLE OF CONTENTS f' 
I - 

PAGE NO. 

CHAPTER I - INTRODUCTION ................................................. .......................... I 

B. Treatment Process ................................................................................................. 1 

Permitted Capacity and Capacity Analysis ........................................................... 6 

C. Seasonal Variations in Flow ............................................................. ..: ..:... 9 

A. ServiceArea. .................................................................... 

CHAPTER 2 - EXISTING CONDITIONS 
A. 
B. 

6 .......................................................................... 

Monthly Average Daily Flows, Three Month Average Daily Flows, and 
Annual Average Daily Flows .................................................................................. 6 

D: Updated Influent Loadings and Effluent Quality ................................................... 9 

CHAPTERB-FUTURE CONDITIONS ...... ................................................................ 18 

B. 

............ 

... 

A. Population Projections ........................................................................................... I S  
Flow Projections .................... ; ................... '1 ........................................................... 18 

CHAPTER 4 - SUMMARYAND CONCLUSIONS ........................................................... 21 
Time Required for the M3MADF to Reach the Permitted Capacity .................... 21 

+. B. Recommendations for Expansion .......................................................................... 21 
A. 

APPENDIX A - FDEP Domestic Wastewater Facility Permit 
APPENDIX B -Flow Meter Calibration Report 

D E P  
JAN 04 a4 
South Disk, 

i 



FL DePt Env iron Protec Fax:239-332-6969 Jul 15 2008 l0:dAam PO05 

FIGURES 

TABLE OF CONTENTS 
(Continued) 

PAGE NO. 

FIGURE 1-1 Leisure LakesKovered Bridge 
Wastewater Service Area and Plant Location ............................................ 2 

FIGURE 1-2 Leisure LakedCovered Bridge 
WasteGter Treatment ,Facility 
Process Flow Diagram 3 

FIGURE 1-3 LeisuretakesKovered Bridge 
Wastewater Treatment Facility - Site Plan ................................................ 4 

FIGURE 1-4 Leisure Lakes/Covered Bridge 
Wastewater Treatment Facility - Detail ...................................................... 5 

FIGURE 2-1 Leisure LakedCovered Bridge WWTF Flows .......................................... 74 

FIGURE $1 Leisure LakedCovwed Bridge Wastewater Flow Projections ................. 20 

TABLE 2-1 Leisure Lakes/Covered Bridge WWIF 
Unit Process Capacity Analysis Summary: ................................................ 7 . 

TABLE 2-2 Leisure LakeslCovered Bridge WWTF Flows ' . 
(January 1993 - October 2003) ............................................................. 10 

Leisure LakdCovered Bridge WWTF 
Influent Loadings and Effluent Quality 
(January 1998 - October 2003) ............................................................. :.. 15 

Leisure LakedCovered Bridge Wastewater Service Area 
Projected Active ERCs, Population and' Wastewater Flows 
(Years 2004 - 2013) ................................................................................... 19 

TABLE 2-3 

TABLE 3-1 

ii 



FL Dept Environ Protec FaK:219-332-6969 Jul 15 2008 10:ddam PO06 

JAN a s  2304 Florida Water Servlces Corporation 
Leisure LakedCovered Brldge WWTF cy& m-4. Capacify Ana/ysis R e p d  Update 

i"' I l l l ; l ' .  

tr 
CHAPTER 1 - INTRODUCTION 

Florida Water Services Corporation (Florida Water) has owned and operated the Leisure 
LakesKovered Bridge Wastewater Treatment Facility (WWTF) since Janualy 1989. This 
Capacity Analysis Report (CAR) is being submitted as an updated report pursuant to Rule 
62-600.405, Florida Administrative Code (F.A.C.), for renewal of the facility's Domestic 
Wastewater Facility Permit. This permit, which was issued on May 7, 1999 and.expires on 
May 6, 2004, authorizes the operation of the treatment plant. A copy of this permit is 
included in Appendix A. This CAR Update was prepared in accordance with the Florida 
Department of Environmental Protection (FDEP) publiption entitled: "Guidelines for 
Preparation of Capacity Analysis Reports", dated July 7992, and covers the past five years 
from January 1998 to October 2003. 

A. ServiceArea 

. 

The service area for the ,Leisure LakesCovered Bridge W F '  is located in 
Sections 9, 10, 15 and 16, Township 36 South, Range 29 East, in Highlands 
County, Florida, as shown .on Figure 1-1. The servi& area has not changed Since 
the last renewal application was submitted and remains at approximately 83 acres 
in size. The ',service 'area is a seasonal retireme.nt community consisting of 270 
equivalent residential con.nections (ERCs) of which 266 ERCs are active. The 
service area will consist of 392 ERCs at buildput. 

6: Treatment Process 

The Leisure Lakes/Covered Bridge M F  has a rated capacity of 0.050 mgd! on an 
annual average daily flow (AADF) basis, and is operated as an extended aeration 
facilily. The treatment process for the plant indudes aeration, clarification, disinfection, 
and sludge holding.. The effluent is discharged tu dual evapomtiorVpercolation ponds 
located at the plant site. A process. flow diagram for the plant and effluent dispasal 
system is provided as Figure t-2. The sludge is lime stabibed by a contract hauler then 
transported to an approved land application site for disposal. 

Influent flows are pumped to the treatment plant and discharged at Aeration Tank 
No. 1. The plant consists of ten aeration tanks, which' are hydraulically connected 
in series. A diffused aeration system, consisting of one diffuser assembly in each 
aeration tank, is provided to maintain solids in suspension and acceptable dissolved 
oxygen levels. Following aeration, the MLSS is conveyed from Aeratian Tank No. 
10 to the clarifiers. There are two clarifiers, each of which is equipped with a stilling 
well to promote solids settleability and a skimmer with baffle to control the scum. 
Air-lifts are provided,to retum the settled sludge to Aeration Tank No. 1 and the 
scum to Aeration Tanks 9 and IO.  During wasting, the settled sludge is air-lifted to 
the sludge holding tank for storage and the supernatant flows by gravity to Aeration 
Tank No. 5. The clarified effluent overflows the weirs into the effluent trough and 
then flows by gravity to the chlorine contact tank. Sodium hypochlorite solution is 
applied at the chlorine .contact tank for disinfection. Effluent flows are measured by 
a flow meter prior to discharge to the on-site percolation ponds for disposal. The 
treatment plant and effluent disposal system are shown on Figures 1-3 and 1-4. 

. 

1 





SODIUM HYPOCHLORITE 
SOL(TT(0N 

INFLUENT 
DISINFECTiON 

(VOLUME - 4.950. GALLONS) 

!i 2 
k! 
IT 

3 Ln 

(BOlTOM AREA = 0.6 

JSEM 
RESIDUALS ' RAS RRURN ACTlVATED SLUDGE 

WAS WASTE ACTIVATED SLUDGE 

* LNFLUENT SAMPLING P O W  

EFFLUEPU SAMPLING POINT 

APPLICATION LAND t 
SITES 

LEISURE LAKES/COVERED BRIDQE 
WASTEWATER TREATMENT FACILITY 

PROCESS FLOW DIAQRAM 
FlQUiUi 1 - 2 I 



I FL DePt  Environ Protec Fax:239-332-6969 ..., Jul 15 2008 10:&am P009/027 

Florida Water SerVices C O r p O r a ~ O n  
Leisure LikedCovered Srfdge wf Capacity Andysfs Repol7 Update 

CHAPTER 2 - EXISTING CONDITIONS 

The existing conditions for the Leisure LakesGovered Bridge WVVTF, including information 
on permitted capacity of the plant.and effluent disposal system, along with updated flow, 
influent loading, and effluent quality'data are presented in this chapter. 

A. Permitted Capacity and Capacity Analysis , . 

The' Leisure LakesLovered Bridge W F  was evaluated at the, design flow of 
0.050 mgd then compared to recommended. design parameters from .accepted 
resources. The results of the evaluation are presented in Table 2-1 and are based 
on the following operational and design parameters. The clarification and 
disinfection unit ,processes were evaluated at average daily flow and peak hourly 
flow since flow equalitation'facilities are not provided at this facility. 

" 

'Based on the .operating aiteria presented in Table: 2-1. the aeration, clarification, 
disinfedion and effluent disposal unit processes '.will operate within the recommended, 
ranges shown at the design flow of 0.050 mgd. 

Monthly Average Daily Flows, Three Month Average Daily Flows, and 
Annual Average Daily Flows 

Effluent flows ape currently measured by a 900 V-notch weir primary device located at 
the discharge pipe in the chlorine contact tank. An EIT Recording Flow Meter is 
provided to record daily flows. The flow measuring equipment is calibrated on an 
annual basis and was last calibrated on November 3,2003 by BOK NYU, Inc. A copy of 
the current flow meter calibration report is induded as Appendix B. 

Plant flows for the past 11 years from January 1993 to October 2003 are presented 
in Table 2-2 and shown graphically on Figure 2-1. As indicated in this figure, tweive 
month average daily flows tended to be fairly consistent kom mid-year 1996 to mid- 
year 2001 then slighUy increase thereafter. Prior to mid-year 1995, plant flows were 
calculated from elapsed time meter readings on influent pumps and pumping rates 
and tended to vary. Flows are expected to increase until the service area reaches 
buildout. 

,B. 

(5, <) 

6 

D E P  
JAN 0 9  2804 
South Dist. 



FL Dept Enwiron Protec Fax:239-332-6969 Jul 15 2008 10:45am P010/027 

e"." 
i- 

i' 
i4 

Florida Wter Services Corporafion 
Leisure LakdCovered Bridge M F  Capacify Analysis Report Update 

Table 2-1 
Leisure LakeslCovered Bridge WVVTF 

Unit Process Capacity Analysis Summary 

I 

Unit Process Capacity 

Aeration 50,OW 
gallons 

FiM 

Volumetric Loading 

Detention Erne 

Clarification 12.400 
gallons 

Surface Loading 
Rate . .  
tofa/ surface arsa 
=I30 sq. it) 

Weir Loading Rate 
(2 Weirs @' 6.5 kef 
each) 

Solids Loading Rate 

Disinfection 4.950 
gallons ,:--- ~ 

, 

Sludge Holding 5,000- 
gallons 

I 

____p 

Unit Process Operating 
Criteria @ 

Permitted Capacity 
0.0500 mgd, &WF 

0.11 Ib. CBOD5/d/lb. MLVSS 

14.9 Ibs. CBODs/d/1000 w. R. 

24 hours 

385 Qpd/Sq. R. @ ADF 
982 gpd/sq. R. @ peak hour 

3,846 gpd/R @ ADF 
9.625 gpd/ t. @? peak hour 

18.0 Ihs./d/sq. ft. @ ADF 
31.4 Ibs./dLsq. ft. @! peak hour 

143 minutes @ ADF 
57 minutes @ peak 

Recommended Design 
Parameters ~ 

Extended Aeration 

0.05 - 0.15 Ib. CBOWdilb. MLVSS 

10-25 I&. CBODs/d/lOOO CU. R. 

18-26 hours 

<I  ,OW gpd/sq. ff. @ peak hour 

~20,000 gpd/R. @ peak hour 

c35 lWd/sq.R @ peak hour 

> I5  minutes @ peak hour 

Lime stabilization process is utilized to meet pathogen reduction and 
vector attradion requirements for Class S sludge. Lime is added by 
Pugh Utilities SewiCe in amrdance with their procedures for on-site 
stabilization. 

7 

D E P  
JAN 0 9 2Mi4 

South ais t. 



FL Dept Environ Protec Fax:239-332-6969 . , Jul 15 2008 10:d5am P011/027 

Florida Water Servfces Corporation 
Leisure Lakes/Covered Bridge W F  Capacity Analysfs Report Update 

i- Table 2-1 
Leisure LakeslCovered Bridge W F  

Unit Process Capacity Analysis Summary 

- 
Unit Pmcess 

Effluent Disposal 

Evaporationl 
Percolation Ponds 
Hydraulic Loading 
Rate 

(Continued) 

0.6 acres 

1.9 gwq. R. 

Recommended Design 
Parameters 

Extended Aeration 

I 41 .Q gpdkq.  fl. 

Recommended design parameterr listed above are from the following sources: 
1. Recommended Standards for Wastewater Facilities, 1997 Edition 
2. Chapters 62-600 and 62610, F.A:C. 
3. Operation of Municipal Wadewater Treatment Plants - WEF Manual of PracZice No. 11 

Notes: ’ .  

The capacities indicated above, Wnh the exception of the percolation ponds; were obtained from,FDEP permit 
records and drawings prepared by C.A. Peterson. Inc. Professional Engineering Consulfants. The capacity ofthe 
percolations ponds was based on field measurements by Florida Water. 

f i  



~ . FL Dept Environ Protec Fax:239-332-6969 Jul 15 2008 l0:46am P012/027 

Florida Wafw Semkes CorporaUon 
Leisure LakedCnvered Eridge, WWTF Capacify Analysis Report Update 

P- 

C. Seasonal Variations in Flow 

The maximum threemonth average daily flow (M3MADF), the maximum twelve-month 
average .daily flow (M12MADF) and the Y3MADF/AADF' factor for each year are 
presented in Table 2-2. The M3'MADFfAADF factors ranged from a low of 1.08 to a 
high of 1.71 during this time frame and indicate that plant flows were seasonal. 
The average M3MADF/AADF factor'for the past five years (19982003) was 1.2. As 
indicated in Figure 2-1, plant flows tended to peak during the months of February 
through ApNl and again during the months of July through September each year. 
The M3wDF and the M12MADF since January 1998 are 0.0270 mgd zind 0.0238 
mgd, respectively, as indicated in Table 2-2. 

D. Updated Influent Loadings and Effluent Quality 
[...]
Very truly yours, 

Monteal Reym&!s 
Examiner 



p.,. 
Norlda Wafer Services Corporalion 
Leisure LakedCovered Bridge W W T F  Capacihr Analysis Repori Update 

Table 2-3 
Leisure LakeslCovered Bridge W T F  

Influent Loadings and Eftluent Quality (January 1998 -October 2003) 
(Continued) 

L 
5 
2 - Notes: 

1. A grabsample is collected each month at the V-notch weir in the chlorine conlad tank to monlor eMuent parameters CEOD5. TSS, fecal coliform 
and nitrate. Daily grab samples are collected (5 dayslweek) for chlorine residual and pH. 

2. Agrab sample is collected a1 the discharge fmm the influent force maln to monilor influent palameters CBODs and TSS. 
3. Nitrate was reporled on an annual basis piior to the Issuance of the permit in May 1899 and monthly thereafter. 

Ln 

N 
D 
0 - 
D 
:: 
Ly D E P  3 

17 

B 
N 
0 
' .  D 

N 
4 

JAN 0 9 20% 
5outh Dist. 



.,:. -. , FL DePt Enwiron Protec Fax:239-332-6969 \_. . ' Jul 15 2008 10:d9am P021/027 

Florida Wafer Servifes Corporafion 
Leisure Lakes/Cowed Bridse W F  Capacify Analysis Report Update 

CHAPTER 3 - FUTURE CONDITIONS 
fz- 

Population and flow projections for the Leisure Lakes/Covered Bndge wastewatwservrce area 
are presented in this chapter 

A. Population Projections 

i' 
h. 

As of August 2003, the service area for the Florida Water's Leisure LakedCovered 
Bridge WWTF consisted of 270 total ERCs af which 266 ERCs were active. The 
corresponding population served by the' plant is approximately'612 people, which is 
based on 2.30 people per household or ERC for Highlands County, in accordance 
with the Florida Population Studies by the Bureau of Economic and Business 
Research, dated June 2001. Buildout of the service area is estimated at 392 ERCs, 
which equatb to approximately 902 people. Population projections for the next 10 
years are presented in Table SI and are based on a growth rate of 7 ERCs per year. 

. 6. Flow Projections 

Flow projections for th,e Leisure Lakeskovered Bridge service area' for the next 10 
yeark (2004 through 2013) are presented in Table 5 1  and shown gaphcaily O n  
Figure 3-1. A growth rate of 7 ERCs per year and a wastewater flow rate of 88 
gpdlERC were used to projed average daily Rows. These rates are based on 
historical growth trends and flow records for the service area. Future M3MADF 
flows were calculated by, applying a M3MADF/AADF factor of 1.2, which is also 
based on the historical flow data. As indicated in Table 3-1, 'the projected AADF 
and M3MADF for the year 2006 (next five. years) are 26,488 gpd and 31,786 gpd, 
respectively, and are well below the permitted capacity of 0.050 mgd for the plant. 
The.plant is expected to have sufficient capacity at buildout of the existing service 
area. 

. 

18 



Florida Water Services Corporation 
Leisure LakedCovared Bridge W F  Capaciiy Analysis Repor2 Update 

TABLE 3-1 
Leisure LakesICovered Bridge Wastewater Service Area 

Projected Active ERCs, Population and Wastewater mows (Years 2004-2013) 

. .  
Year Projected Population Projected Projected 

Average Active AADF MSMADF 

D E P  

IAN 0 9 2w 
South Dist. 

19 



3 0
 

U
 

- 

i 
h

 

si a u) a 
.- 

FL O
ept Environ Protec Fax:239-332-6969 

. 
i
,
.
 

I 
L

.
.
 

Jul 15 2008 10:AQan 
P023/027 

ZLOZ 

CLOZ 

OLOZ 

6002 

8002 

LOO2 

' 9002 

. .soot 

- Pooz 

e
 

m
 

zi s $
 I
 



FL Dept Environ Protec Fax:239-332-6969 Jul 15 2008 10:50am P024/027 
',;; %--- 

. 

FIorida Water Sewices C o r p o d m  
'Leisure LakedCovered Sridae WWTF Capady Analysis Report Update 

CHAPTER 4'- SUMMARY AND CONCLUSIONS 

The time required for the M3MADF to reach the permitted capacity of the plant and the 
recommendations for the expansion of the plant are presented in this chapter. 

A. Time Required for the M3MADF to Reach the Permitted Capacity 

The M3MADF is not projected to reach the permitted capacity of the plant during the 
next ten years, as indicated in Table 3-1. 

8. Recommendations for Expansion 

The M3MADF and AADF are not projected to reach the rapacity of the plant during the 
next 10 years or at buildout. as indicated in Chapter 3. A phnt expansion is herefore 
not proposed as paiY of this renewal application. 

b 



MORNINGVIEW WASTEWATER 
TREATMENT FACILITY 

CAPACITY ANALYSIS REPORT 
UPDATE 

PREPARED BY: 
Aqua Services, Inc. 

762 West Lancaster Avenue 
Bryn Maw, PA 19010 

PREPARED FOR 

A A, 
Utilities Florida 

P.O. Box 490310 
Leesburg, FL 34749 

MARCH. 2006 

* Ayuo Srrvices, inc. and Aqua ~ItrIities Flonda. inc. anr whdly owned subsidiaries ofAqua America. lnc. 



Morningview WWTF 

Lake County 

Capacity Analysis Report Update 

Facility ID No. FLA010610 

FDEP Permit No. FLA 010610 
Issued September 29,2001 

Expires: September 27,2006 

Prepared By: 
Aqua Services, lnc. 

762 West Lancaster Avenue 
Bryn Maw, PA 1901 0 

Prepared For: 

Aqua Utilities Florida, Inc.' 
P.O. Box 4903 10 

Leesburg, FL 34749 

Field Evaluation Date: March 1,2006 



m CERTIFICATIONS - Capacitv Analysis Report  

PERMITTEE: 
Aqua Utilities Florida, Inc.* 

RESPOSIBLE AUTHORITY: 
Mr. John M. Lihvarcik 
President 
Aqua ihilitics Florida, Inc.* 
P.O. Box 4903 IO 
Leesburg, FL 34749 

Facility Name: 
Contact Person: John M. Lihvarcik 
Phone Number: (352) 787-0980 

Morningview Wastewater Treatment Facility 

Sttirement Bv I’ermittee Regardinp Awareness o f  the Information in thfs Report 

The above named Permittee is fully aware of the information contained in this report and intends to fully 
ions and schedules contained within this report. 

. ___ 3-23- Ob 
Date 

Statement Bv Permillee Repardinp Collection Svstem 

m serving the treatment plant described in this report receives only domestic wastewater. P 

3-23- Od .__ 
Date 

W 
Sloiemenl Bv Permittee KePardinP Collection Svsrem: 

is time to expand the service territory 

____ 

Professional Engineer Preoarinr this Report: 
Name: 
Firm Name. Aqua Services, Inc. 

Address: 762 West Laiicaster Avenue 

Mark J. Bubel, Sr., P.E. 

Bryn Mawr, PA 19010-3489 

3-26 -0d  
Date 



Staremen1 BY Professionul Engineer: - 
The information contained in this report is true and correct to the best of my knowledge, the report 
was prepared in accordance with sound engineering principles and I have discussed the 
recommendations and schedules with the Permittee or the Permittee's delegated representative. 

- ~ .~ 3-21 -06 
Date 

P 



TABLE OF CONTENTS 

CHAPTER I 
SECTION TITLE PAGE NO. 
CHAPTER 1.0 INTRODUCTION 1 

1.1 

1.2 

CHAPTER 2.0 

2.1 

2.2 

2.3 

2.4 

CHAPTER 3.0 

3.1 

3.2 

CHAPTER 4.0 

4.1 

P 

4.2 
4.3 

APPENDICES 
A 

B 

Service Area 

Wastewater Treatment Process 

EXISTING CONDITIONS 

Pennitted Capacity 

Monthly Average Daily Flows, Three- 
month Average Daily Flows, and 
Annual Average Daily Flows 
Seasonal Variation in Flow 

Updated Flow and Loading Information 

FUTURE CONDITIONS 

Population Projections 

Flow Projectioiis 

SUMMARY AND CONCLUSIONS 

Time Required for Three-month 
Average daily Flow to Reach the 
Permitted Capacity 
Recommendations for Expansion 

Expansion Schedule 

FDEP Domestic Wastewaler Facility Permit 

Flow Meter Calibration Report 

1 

1 

7 

7 

7 

7 

8 

16 

16 

16 

19 

19 

19 

19 

20 

21 

1 



CHAPTER 1.0 INTRODUCTION 

T- 

The Morningview Wastewater Treatment Plant i s  owned and operated by Aqua Utilities Florida, Inc. The 

treatment facility serves the Morningview Community in Lake County. The treatment facility has a 

permitted capacity o f  0.020 mgd, annual average daily f low (AADF). Effluent disposal consists o f  a 

percolation pond with a permitted capacity o f  0.020 mgd AADF. 

The current operating permit (FLA010610) i s  due for renewal. This report i s  an update to the init ial 

capacity analysis report prepared by Florida Water Services (FWS), formerly Southern States 

Util i t ies, Inc, in Apri l  1996 and a subsequent update by FWS in March 2001. The March 2001 

Update was prepared by or under the responsible charge of Christine Marie Russell, P.E.,  Registered 

Engineer No. 42058. Aqua Util i t ies Florida, Inc. acquired the treatment facility from FWS in July 

2004. The report i s  prepared in accordance with the requirements contained in Rule Chapter 62- 

600.405, F.A.C. and in general accordance with the Guidelines fur Prepurutiun ofCupuciry Andys i s  

Reports, Florida Department o f  Environmental Regulation, July 1Y92, hereinafter referred to as the 

"Guidelines". 

1.1 Service Area 

'The service area for the Morningview WWTF i s  located in northwestern Lake County in Section 2, 

Township 20 South, Range 24 East. The service area includes approximately 26 acres and is 

comprised o f  upscale, single-family homes. Currently there are 39 active connections. Buildout is 

estimated at 42 connections. A map o f  the current service area i s  provided as Figure 1-1. 

1.2 Wastewater Treatment Process 

The package treatment plant consists of an extended aeration activated sludge treatment process. 

Raw wastewater i s  pumped from the Lift Station No. I located at the plant site to Aeration Tank No. 
I through a 3-inch main. There are two 10,3l5-gallon aeration tanks that are hydrostatically 

connected in series. Coarse bubble aeration is provided in both aeration tanks. The aeration system 

i? alternately cycled 011 and of f  which achieves carbonaceous BODI reduction but inore particularly 

nitrification and endogenous denitrification. Mixed liquor flows from Aeration Tank No. 2 through 

a 6-inch port to the clarifier stilling well. 

The clari f ier i s  a dual hopper clarifier (series) with a total surface area o f  approximately 98 square 

feet. Return activated sludge is airlifted back to the Aeration Tank No. I through two 2-% inch 

pipes, one from each clarifier hopper. Scum from the clarifier i s  airlifted back to Aeration Tank No. 



c4 1 through a 2-inch scum line. Waste sludge is airlifted from the clarifier to a 1,945-gallon sludge 

holding tank. 

Clarified effluent flows into the effluent trough where sodium hypochlorite solution is applied for 

disinfection. Flow then passes through a Parshall flume flow meter before entering thc 456-gallon 

chlorine contact tank. The disinfected effluent flows by gravity to a 22,500 square foot percolation 

pond. 

The percolation pond has a permitted capacity of 20,000 gallons per day. Residuals are hauled to 

RMF's operated by American Pipe and 'Tank, Inc. or Shelley's Lime Stabilization RMF for treatment 

and disposal. The wastewater 

treatment facility site plan i5 presented as Figure 1-3. The wastewater treatment plant detail is 

presented as  Figure 1-4. 

A treatment process flow diagram is presented in Figure 1-2. 

Aqw Oirlriies Florida, lnc -2- 



~ . _ _ _  ~ ~ 
.~~~ ~~ 

. . ~~~~ 

ROUTE 27 & ENGLISH ROAD; LAKE COUNTY, FLORIDA 
~.~~ .~... . 

U. S. G. S. QUADRANGLE - LEESBURG WEST, FL 
.. .. . .. . __ ... ~ ~~~~ ~ ~ ~~ ~ . .. 

SCALE: 1" = 2,000' DATE: MARCH 31,2006 ~ BY: AQUA UTILITIES FLORIDA, INC. 



3 

SAMPLING 
POINT 

INFLUENT 
LIFT STATION 

I 3 I 4  2 I 4 

NO. 1 AERATION 

-.F- 

- 
~ 20,630 GALLONS 

- CLARIFICATION - DISINFECTION 
456 GALLONS 98 SO.  FT. 

RESIDUALS 
MANAGEMENT 4 RESIDUALS 

z 
ct 
3 c 
W 
LI: 
F- z 
c a z 
W a 
3 
v) 

RAS & SCUM 

a 

SLUDGE HOLDING WAS - 

FACILITY 

1,945 GALLONS 

I 

- 
PERCOLATION PUN 

22,500 SQ. FT. 

F I G U R E  1-2 
W A S T E W A T E R  TREATMENT F A C I L I T Y  

RAS RETURN ACTIVATED SLUDGE 
WAS WASTE ACTIVATED SLUDGE 

@ FLOW METER 

\ 



m 
P

 
J 

m
 

z
 n
 c v

) I
 

m
 

P
 

c3
 

a
 

z
 

n
 



I 
\ 
t 

r- 
N 

4 7 3 L 

- 2 5. W A S  

- 6' OVERFLOW 

-2.5' RAS 

) 

\ 3 *  INFLUCNT 

-2'  SCUM RETURN 

-25'  RAS 

-CONCRETE 
WALKWAY ( IYP. )  

\STRUCTURE 
WALL (TYP.) 

F-IGURE 1-4 
WASTF\dATER 7 REATMENT F A C I L I T Y  - 7LANT D E T A I L  



F 
CHAPTER 2 - EXISTING CONDITIONS 

2.1 Permitted Capacities 

The Morningview WWTF currently operates under FDEP Permit number FLAO10610. A copy of the 

permit is included in Appendix A. The facility is authorized to treat 0.020 MGD, on an annual average 

daily flow basis. 

2.2 Monthly Average Daily Flows, Three-month Average Daily Flows, a n d  Annual  Average 
Daily Flows 
Monthly average daily flows for the past ten years were obtained from DEP Discharge Monitoring 

Reports. Three-month average daily flows and annual average daily flows were then calculated. 

These flows are tabulated in Table  2-1, and are shown graphically in Figure 2-1. Monthly average 

daily flows, 3-Month Maximum Average Daily Flow and Annual Average Daily Flows are 

summarized in Table  2-2. Effluent flows are continuously measured at the Parshall flume located 

between the clarifier and the chlorine contact tank. The signal is transmitted to a Leupold & Stevens 

Model 61R strip recorder. 'The flow moter was last calibrated on January 23, 2006 by Central Florida 

Controls, lnc. The effluent flow meter is calibrated a minimum of once per year as required. A 

copy of the latest meter calibratioii report is included in Appendix B. .A 

2.3 Seasonal Variations in Flow 

The three-monthly average daily flows for each year for the past ten years are provided in Table  2-1 

and plotted in Figure 2-1. The maximum three-month flows occurred to some degree i n  the winter 

and spring months with some concentration of the maximum in the months from August to October 

as  well. The above could indicate some visitors coming to the community i n  the winter and spring 

which is typical for the Central Florida area as well as some minor infiltration and inflow in the 

rainy season. The maximum three-month to annual average daily flow factor for each year for the 

past ten years ranged from 1 .OO to 1 S O .  The average maximum three-month to annual average daily 

flow factor was 1.19 from 1996 through 2005; 2003 flow data was not used i n  this calculation 

because there was a cracked force main i n  the development which resulted in lower than normal 
average monthly flows in January through May of that year. This occurred prior to Aqua Utilities 

Florida, Inc. owning the system. We understand the source of  the leak was not discovered for 

months as the crack was caused by a stormwater conduit settling on the force main and the leak was 

entering the stormwater conduit below grade. We understand DEP was informed of  this situation at 

the time it was discovered. This 1.19 flow factor will be used in the flow projections presented i n  

C h a p t e r  3. Since the maximum three-month flows are similar to the annual average flows, the 

Aqua (itililirs Flwidu, Inc. -7- Mmch 2006 



service area does not appear to be as seasonal as other developments in Florida. The large upscale 

homes appear to be occupied year round. 

2.4 Updated Flow and Loading Information 

Monthly Discharge Monitoring Reports were reviewed for the past year to evaluate removal 

efficiencies for CBODr and TSS. Influent quality, flow data, and removal efficiencies are presented 

i n  Table 2-3. Influent CBODr varied from 120 to 210 mglL. for an average of approximately 169 

mg/L. Influent TSS varied from 97 mglL to 360 mglL, for an average of 179 mglt.. Influent 

concentrations for domestic wastewater generally range from I10 to 400 mgll lor CBODr, with 220 

mgll being typical and from 100 to 350 mg/l for TSS, with 220 mgll being typical. The average 

removal efficiencies of the facility for CBODs and TSS for 2005 were 98.2 percent 98.5 percent 

respectively. An evaluation of all effluent parameters required in the permit is provided in the 

Operation and Maintenance Performance Report dated March 2006. 

Each unit process was evaluated at the current flow of 0.008 mgd (highest annual average daily flow 

in last 5 years) and at the permitted design flow of 0.020 mgd and then compared to recommended 

design criteria from accepted resources for extended aeration wastewater treatment facilities. The 